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Learning Objectives

• At the conclusion of this educational 
presentation, the participant will be able to:

– 1.  Diagnose uncommon rashes.
– 2.  Better counsel patients with uncommon 

rashes.
– 3.  Treat uncommon rashes.  



Pruritis
• The most common complaint of patients with dermatologic diseases
• A symptom with multiple complex pathogenic mechanisms that cannot be 

attributed to one specific cause or disease

• Arises often from a primary cutaneous disorder
– Xerosis, Psoriasis, atopic dermatitis, tinea, scabies, allergic contact dermatitis

• A manifestation of an underlying systemic disease in 10-25% of affected individuals
– Hepatic, renal or thyroid dysfunction
– Lymphoma, Myeloproliferative disorders, CLL
– HIV or parasitic infections
– Neuropsychiatric disorders

• Psychogenic pruritus – associated with anxiety, depression and psychosis
• Brachioradial pruritus – cululative solar damage and nerve root impingement due to degenerative 

cervical spine disease
• Notalgia Paresthetica – focal, intense pruritus of the upper back, occasionally pain, caused mostly by 

spinal nerve impingement
– Medications 

• Cholestasis -OCP, Hepatotoxicity- anabolic steroids, minocycline, amoxicillin-clavulanic acid, Xerosis-
beta-blockers, Neurologic or histamine release - tramadol, opiods





Pruritus
Treatment

• Primary cutaneous disorder
– Xerosis - Cereve, Cetaphil, Aveeno cream; dove soap
– Psoriasis, atopic dermatitis, tinea, scabies, allergic contact 

dermatitis
• Treat the underlying cause

• A manifestation of an underlying systemic disease - 10-25% 
of affected individuals
– Treat the underlying cause
– Neuropsychiatric disorders

• Brachioradial pruritus – OMM, Cereve anti-itch, gabapentin (600-
1800mg/day TID divided doses

• Notalgia paresthetica – cereve anti itch, topical corticosteroids, 
gabapentin, OMM, acupuncture  



Pityriasis Rosea
• Presentation

– A self-limited papulosquamous eruption that is occasionally pruritic
– “Herald patch” initially – pink patch or plaque with fine scale and trailing collarette of scale 
– In a few days, individual lesions develop on the trunk and proximal extremities- oval in shape 

and along the lines of cleavage 
• “Christmas Tree Distribution”

– Most symptom free besides the rash - Occasional fever
– 6-8 week duration of the rash
– Seen primarily in adolescents and young adults, favoring the trunk and proximal extremities
– Female:male - 2:1

• Etiology
– Likely viral however unproven
– HHV-7 and HHV-6

• Diagnosis
– Clinical

• Treatment
– Cereve anti-itch
– Topical steroids – triamcinolone 
ointment 0.1% cream or ointment 
1-2 times a day M-F prn



Pityriasis Rosea



Stasis Dermatitis
• Earliest cutaneous sequela of chronic venous insufficiency
• Presentation

– Pruritus, acute erythema progressing to an erythematous-brown skin 
discoloration, edema and medial ankle involvement

– Acutely commonly misdiagnosed as bilateral cellulitis
– Progress to plaques and nodules 

• Etiology
– Caused by venous hypertension resulting from retrograde flow related to 

incompetent venous valves, valve destruction or obstruction of the venous 
system

– Age related decrease in valve competency, DVT, surgery or traumatic injury

• Diagnosis
– Clinical and biopsy if necessary

• Treatment
– Compression – 20-30 mmg Hg stockings (medical supply or online, 15-20mm 

Hg less difficult to put on) or Unna boots
– Topical steroids- 0.1% Triamcinolone ointment 1-2X a day M-F PRN
– Bacitracin or polysporin BID to open areas to prevent secondary infection



Stasis Dermatitis



Perioral Dermatitis
• Presentation 

– Chronic papulopustular or eczematous dermatitis perioral but can progress to 
involve the nose and periocular skin

– More common in women and children

• Etiology
– Chronic topical steroid use, nasal or inhaled corticosteroids
– Cosmetics 

• Fluorinated toothpaste – I have pts switch to Tom’s
• Skin care products – moisturizers, sunscreen, make up
• Peppermint
• Individuals can become allergic to something at any time.  Unfortunately things change.

• Diagnosis
– Clinical

• Treatment
– Eczematous – tacrolimus ointment or pemicrolimus cream BID PRN.  Avoid 

topical steroids as it can be a causative agent
– Papulopustular – metronidazole gel or cream, azelicic acid, topical ivermectin, 

doxycycline 100mg BID up to 1 month 



Perioral Dermatitis 



Urticaria
• Presentation

– Wheals – superficial dermal swellings, pruritic and pink or pale in the 
center

• lesions only present for 24 hours
– Angioedema – painful swelling with no color change
– Acute - <6 weeks
– Chronic - >6 weeks 

• Etiology
– Idiopathic – 50%
– Acute - drugs (9%), idiopathic (50%), foods (1%), upper respiratory 

infections (40%)
– Chronic – idiopathic, autoimmune, pseudoallergic, infections (60%), 

physical (35% heat, cold, delayed pressure, exercise induced, solar 
aquagenic), Vasculitic (5%) 

• Diagnosis 
– History and Physical



Urticaria Treatment 
– First line therapy – antihistamines – 40% of urticaria patients respond to 

antihistamines
• Non or low sedating H1 antihistamines

– Cetirizine 10mg daily
– Loratidine 10mg daily
– Fexofenadine 180mg daily
– Levocetirizine 5mg daily

• If little to no response - Increase above licensed dose and add                                      
sedating H1 antihistamine at night

– Hydroxyzine 10-25mg TID (up to 75 mg at night)
– Diphenhydramine 10-25 mg at night
– Doxepin 10-50 mg at night

• If little or no response – add H2 antagonist
– Famotidine 20mg BID
– Cimetidine 400mg BID
– Ranitidine 150mg BID  

• Allergy regimen -Fexofenadine 180mg BID, Cetirizine 10 mg q3pm,                   
Montelukast 10mg daily, Famotidine 20mg BID, Hydroxyzine 50mg q4-6 hrs prn

– Second line therapy
• Combination therapies
• Systemic corticosteroids – for short term use in acute urticaria and emergencies, avoid in 

chronic urticaria if possible
• Epinephrine – for severe angioedema or anaphylaxis only

– Third line therapy
• Immunotherapy for severe refractory chronic urticaria only

– Omalizumab (xolair) – refer to allergy



Urticaria



Erythema Multiforme Minor
• Acute self-limiting skin eruption 

– Large degree of variety in its clinical presentation
– Two subgroups - EM minor and EM major/Stevens-Johnson syndrome

• Epidemiology
– 50% of cases in people >20 years old
– Males slightly more affected
– 1/3 will have a recurrence 
– Seasonal epidemics are common 

• Presentation
– Annular “bull’s eye” target shaped rings

• Typical with at least 3 zones
• Atypical papular with only two different zones and or a poorly defined border
• Favor acrofacial sites

– Erythematous to violacous papules and plaques on the arms
– Occasionally vesicles and bullae on the skin and lips
– Lasts 1-2 weeks leaving post inflammatory hyperpigmentation
– Does not carry the risk of progressing to toxic epidermal necrolysis



Erythema Mulitforme Minor
• Etiology

– Herpes simplex is a precipitating factor – oral, genital or hidden infection
– Bacterial or viral infections
– Medications

• Diagnosis
– Clinical
– Biopsy 

• Treatment
– Resolution without treatment in 2-4 weeks
– Removal of trigger

• HSV – Valacyclovir 1 gm BID 7-10 days 
• Treating the infection
• Stopping the causative medication 

– Topical steroids and oral steroid in severe cases 
• Clobestasol ointment 1-2 times daily M-F PRN
• Triamcinolone 0.1% ointment 1-2 times daily M-F PRN
• Prednisone 0.5-1mg/kg/day 2-3 week taper 



Erythema Multiforme



Exanthematous Drug Eruption
• Presentation

– Usually within 2 weeks (4-14 days) of 
beginning a new medication or within 
days from a re-exposure

– Pruritis
– More common in women, elderly and 

immunocompromised patients
– Thorough review of patients medications 

including over-the-counter drugs such as 
vitamins, herbs, minerals and other 
homeopathic regimens

– Generalized exanthematous or 
morbilliform eruption most common

– Other forms
• Acneiform papules and pustules, Erythema 

Nodosum, Sweet’s syndrome, EM, Urticaria, 
anaphylaxis, Fixed drug eruption, Acute 
generalized exanthematous pustulosis, 
DRESS, SJS, TEN



• Etiology
– Aminopenicillins, Sulfonamides, Cephalosporins, Anticonvulsants, Allopurinol, Hypertensive 

mediations
– Sulfa drugs, NSAIDS, chemotherapy and psychotropic medications
– Immunologically mediated

• Type I
– IgE dependent resulting in anaphylaxis, angioedema and urticaria
– Insulin

• Type II
– Cytotoxic resulting in purpura
– Penicillin, cephalosporins and sulfonamides

• Type III
– Immune complex reactions resulting in vasculitis
– Quinines and salicylates

• Type IV – most common 
– Delayed-type reaction resulting in contact dermatitis and photoallergic reactions
– Topical neomycin thus polysporin not neosporin

– Non-immunologically mediated

• Diagnosis
– Biopsy and clinical 

• Treatment
– Withdrawing the offending agent as soon as possible
– Clear in approximately 1-2 weeks with no complications
– Supportive

• Antihistamines
• Topical steroids – Traimcinolone ointment 0.1% BID M-F PRN
• Systemic steroids - Prednisone 0.5-1mg/kg/day 2-3 week taper



Acute Generalized Exanthematous Pustulosis
(AGEP)

• Presentation
– Acute febrile drug eruption 

characterized by numerous small, 
primarily non-follicular, sterile pustules 
arising within large areas of edematous 
erythema

– Begins on face and folds  spreading 
with in hours 

– <4 days from drug exposure
– Often confused with pustular psoriasis
– Lesions last 1-2 weeks followed by 

superficial desquamation 
• Etiology

– >90% of cases drug eruption secondary 
to Beta-Lactam antibiotics, Macrolides, 
Calcium channel blockers

• Diagnosis
– Clinical and biopsy if considering 

pustular psoriasis 
• Treatment

– Withdrawal of the responsible drug
– Topical and oral corticosteroids

• No oral corticosteroids in pustular
psoriasis 

– Antipyretics



Henoch-Schonlein Purpura
• Vasculitis – inflammation of the small blood vessels

• Presentation
– Primarily in children <10 years old
– Small symmetrical palpable purpura on the lower anterior legs and buttock 
– GI complaints

• Nausea, vomiting, abdominal pain, bleeding
– Kidney

• Hematuria –vasculitis often mild but chronic 
– Joint pain

• Etiology
– Allergic reaction to certain foods, drugs (nifedipine, diltiazem, cefuroxime, diclofenac), 

bacterial and viral infections 
– Deposition of IgA in the skin, GI system, joints and kidneys

• Diagnosis
– Clinically
– Biopsy
– BMP to evaluate kidneys – severe involvement - nephrology referral

• Treatment
– Rest, hydration, pain control, prednisone for severe renal disease however controversial 



Henoch-Schonlein Purpura



Pyoderma Gangrenosum
• Presentation

– Ulcerative, bullous, pustular and superficial granulomatous 
– Erythematous indurated skin  erythematous papules form in the center                               

which break down to form small ulcers with a “cat’s paw” appearance 
coalesce and clear centrally to form a single ulcer

– Deep ulcer with a purulent or vegetative base with a well defined, undermined                      
violet border with erythematous and indurated surrounding skin

– Most common on legs but can occur on any skin surface
– Pathergy common – lesions develop at the site of minor trauma thus                                 surgery 

or debridement are contraindicated
– Peristomal pyoderma

• Etiology
– Inflammatory bowel disease – ulcerative colitis
– Arthritis- rheumatoid arthritis
– Hematological malignancy - Leukemia 

• Treatment
– High potent topical corticosteroids – clobetasol ointment BID X 2 weeks, stop for 2 days, then 

repeat
– Oral steroids
– Cyclosporine 3-5mg/kg/day side effects –nephrotoxicity, hypertension and carcinogenic
– TNF alpha inhibitors – infliximab, Methotrexate, mycophenolate mofetil



Pyoderma Gangrenosum



Bullous Pemphigoid
• Presentation

– Elderly men and women 
– Initially pruritis and erythematous 

urticarial patches and plaques
– Weeks to months later – tense 

bullea appear on the arms and legs 
(flexor surfaces), axillae, abdomen 
and/or groin

• Etiology
– Autoimmune blistering disease 

triggered by something
• Medications – etanercept, 

sulfasalazine, furosemide, penicillin
• Light and radiation 
• Medical conditions  

• Diagnosis
– H & E biopsy – edge of a bulla
– Direct immunofluorescence biopsy 

– perilesional skin – 1-2 cm from 
bullea



Bullous Pemphigoid
• Treatment

– Topical corticosteroids
• Clobetasol or betamethasone                                                                

diproprionate ointment BID M-F

– Mild cases
• Tetracycline 500mg QID or                                                                           

Doxycycline 100mg BID 
• Nicotinamide 500 mg TID 

– Severe cases
• Dapsone 200 mg daily

– CBC and CMP at baseline the CBC qweek * 4 weeks, qmonth * 6 months, the q6months 
thereafter

• Methotrexate start at 5mg weekly and increase 2.5mg weekly as needed 
– Folic acid daily on days not taking the methrotrexate
– CBC and CMP at baseline then q4-12 weeks or with changes  

• Rituximab – referral to hem/onc
• Oral corticosteroids initially

– Prednisone  0.5-1 mg/kg/day and a long taper.  Even months.
– Prednisolone < 0.75 mg/kg



Dermatitis Herpetiformis
• Presentation

– Genetic predisposition 
• Most common in men of northern European descent 

– Intensely pruritic erythematous papules and vesicles
– Elbows, knees, scalp, buttocks and back  

• Etiology
– Cutaneous manifestation of celiac disease -

gluten-sensitive enteropathy
– Allergy to gluten within the IgA system vs IgE

• Diagnosis
– Biopsy – H&E and Direst immunofluorescence 
– Serum anti-gliadin, anti-reticulin and anti-endomysial antibodies

• Treatment
– Complete elimination of gluten is curative but improvement can take months
– Dapsone- extremely effective

• Start lower and titrate up – 50mg to 100mg to 200mg daily
• CBC weekly or biweekly for the first 3 months then q3-6months thereafter



Dermatitis Herpetiformis



Systemic Lupus Erythematosus
• Etiology 

– Autoimmune disorder with multisystem inflammation with a relapsing and remitting course
– More than 90% of cases occur in woman and frequently in women of child bearing age 

• Presentation
– Malar rash – fixed erythema, flat or raised, over malar eminences and sparing the nasolabial

folds
– Discoid rash – Erythematous raised patches with adherent keratotic scaling and follicular 

plugging; atropic scarring
– Photosensitivity 
– Oral ulcers
– Arthritis
– Serositis – Pleuritis or Pericarditis
– Renal disorder – Proteinuria and cellular casts
– Neurologic – seizures or psychosis
– Hematologic disorder – Hemolytic anemia or                                                                      

leukopenia, lymphopenia or thrombocytopenia 
– Immunologic disorder – Anti-DNA antibody to                                                                             

native DNA or Anti-Sm or antiphospholipid antibodies
– Antinuclear antibody



Systemic Lupus Erythematosus
• Presentation – nonspecific 

cutaneous findings
– Diffuse non-scarring alopecia
– Raynaud’s phenomenon
– Nailfold telangiectasias and 

erythema
– Vasculitis – urticarial vasculitis, 

small vessel vasculitis (eg palpable 
purpura, ulcerations

– Cutaneous signs of 
antiphospholipid antibodies –
Livedo reticularis, ulcerations, 
acrocyanosis, atrophie blanche-like 
lesions

– Livedo vasculopathy
– Palmar erythema
– Papular and nodular mucinosis



Systemic Lupus Erythematosus
• Diagnosis and work up 

– Physical exam
– Laboratory tests - ANA with profile (anti-dsDNA, -Sm), Urinalysis, CBC with diff 

and platelet count, CMP, Erythrocyte sedimentation rate, Complement (C3 & 
C4)

• Treatment
– Antimalarial therapy – Gold standard

• Hydroxychloroquine sulfate – most commonly chosen and  usually well tolerated
– 200mg once or twice per day
– If dose doesn’t exceed 6.5mg/kg ideal body weigh, eye toxicity unlikely 
– Don’t exceed 3.5-4 mg/kg ideal body weight

• Chloroquine and quinacrine are alternatives
• Response is slow – 2-3 months for efficacy to be appreciated

– Smoking cessation as it contributes to significant cutaneous disease, sun 
protection, cancer prevention 



Subacute Cutaneous Lupus
• Subtype of cutaneous lupus erythematosus

• Presentation
– Symmetric, non-scarring photosensitive annular erythematous plaque 

with central clearing over sun-exposed areas, or eczematous or 
psoriasiform presentation

• Face, neck, arms, upper back and shoulders
– Mild musculoskeletal complains with serologic abnormalities
– Over time 10-15% develop internal symptoms including nephritis
– Young to middle aged females

• Etiology
– Genetic predisposition and immune                                       

dysregulation with sunlight exposure
– HCTZ, terbinafine, CA channel blockers,                                           

NSAIDS, Griseofulvin and antihistamines,                                                 
ACE inhibitors, anticonvulsants, beta-blockers                                       
and immune modulators: TNF alpha inhibitors

– Case reports of malignancies



Subacute Cutaneous Lupus
• Treatment

– Sun protection
– Topical corticosteroids and calcineurin

inhibitors
• Face - 2.5% Hydrocortisone ointment or 

desonide ointment 1-2 times a day M-F 
PRN

• Face or Body -Tacrolimus 0.1% ointment 
and pimecrolimus 0.3% cream BID

• Body – Triamcinolone 0.1% or clobetasol
ointment BID M-F 

– Antimalarial therapy – Gold standard
• Hydroxychloroquine sulfate – most 

commonly chosen and  usually well 
tolerated

– 200mg once or twice per day
– If dose doesn’t exceed 6.5mg/kg 

ideal body weigh, eye toxicity 
unlikely 

– Don’t exceed 3.5-4 mg/kg ideal body 
weight

– Methotrexate – second line
• 7.5mg to 25 mg once per week orally
• Folate daily except the day pt is taking 

the methotrexate 



Dermatomyositis
• Autoimmune connective tissue disease of uncertain etiology -

characterized by inflammatory and degenerative changes of                                    
the muscle and skin

• Juvenile and adult forms
• Malignancy association 

– Primarily pts 40-50 years of age
– GI tract, lungs, breast, ovary, testis, leukemia or lymphoma 

• Presentation
– Pain and weakness of the proximal muscles

• Hips, thighs, shoulders, arms and neck  
– Gottron papules and sign

• Erythematous papules and plaques on the knuckles, elbows and knees
– Heliotrope rash 

• Erythematous to violacous patch on the upper eyelid or cheeks and the                                                  
bridge of the nose or forehead and scalp 

– Poiklioderma – hyper and hypopigmentation, telangiectasias and                                        
epidermal atrophy on the upper arms, legs or trunk

– Cuticular dystrophy -dilated capillaries of the cuticle
– Periorbital edema or edema elsewhere on the body

• Etiology
– Genetic, autoimmune and environmental 



Dermatomyositis
• Diagnosis 

– Elevated muscle enzymes
• CK, aldolase, aspartate aminotransferase,                                                            

lactic dehydrogenase 
– Electromyography
– Muscle biopsy of upper arm extensors
– ANA, autoantibodies (anti-Jo-1 antibodies

• Treatment
– Refer to Rheumatology – glucocorticod therapy initially, 

immunosuppressive (azathioprine, methotrexate, mycophenololate
mofetil, cyclosporin), hydroxychoroquine

– Tacrolimus 0.1% ointment to face and scalp twice daily as needed
– Triamcinolone 0.1% ointment to body twice daily M-F as needed



Alopecia Areata
• Presentation

– Non-scarring patterned alopecia, most commonly presenting as circular areas of alopecia
– Regrowth hairs may be initially gray or white but repigmentation will generally occur within a 

few weeks or months
– Can lead to total scalp hair loss (alopecia totalis) or                                                               

complete scalp and body hair loss (alopecia universalis)
– Reoccurrence is common  

• Etiology
– Organ-specific autoimmune disease involving T cells

• Diagnosis
– Clinical but specific features seen on biopsy also

• Treatment
– Topical and intralesional corticosteroids 

• Clobetasol BID M-F prn
• Kenalog 5mg/ml 0.1cc blebs distributed

– Immunotherapy 
• squaric acid – sensitize then apply daily

– PRP injections – a series of 3 one month apart
– JAK inhibitors 



Granuloma Annulare
• Localized, generalized, nodular, perforating and subcutaneous

• Presentation
– Yellow erythematous papules coalescing into annular plaques with a central clearing as the 

plaques enlarge
– Dorsal hands and forearms
– Trunk
– More common in females and young adults

• Etiology 
– Unknown - Idiopathic, trauma, insect bites, certain medications, viral infections

• Diagnosis – Clinical and/or biopsy

• Treatment
– First Line - Topical steroids, ILKenalog 5mg/cc
– Second Line – Oral steroids, dapsone, cyclosporine,                                   systemic retinoids, 

minocycline, 
– Pentoxifylline 400mg TID

• Claudication Indication
• Phosphodiesterase inhibitor TNF alpha blocking action



Granuloma Annulare



Infectious Disease



Impetigo
• Presentation

– Very superficial skin infection
– Common in children 
– Highly contagious 
– Honeycolored crusting 
– Bullous impetigo - bullae

• Etiology
– Usually from S aureus or S pyogenes
– Bullous impetigo – S aureus

• Diagnosis – Clinical

• Treatment – Mupirocin and 
retapamulin ointments; Cephalexin 
500mg TID 7-10 days 



Impetigo



Streptococcal Infectious
Erysipelas

• Etiology 
– Infection involving upper dermis and superficial                                               lymphatics, usually 

from S pyogenes

• Presentation 
– Abrupt onset of fever, chills, malaise and nausea
– A few hours to days - Sharply defined fiery-red plaques develop
– Lymphadenopathy 
– Superficial variant of cellulitis (upper to mid dermis)

• Diagnosis – Clinical, Culture negative generally, increased Dnase B and ASO titers

• Treatment 
– Penicillin 7-10 days
– Cephalexin 500 mg TID 7-10 days



Syphilis
• Caused by spirochete Treponema pallidum

• Primary syphilis -localized disease 
– Presenting with painless chancre 
– If available, use dark-field microscopy to visualize treponemes in fluid from 

chancre
– VDRL ⊕ in ~ 80%

• Secondary syphilis 
– Disseminated disease with constitutional symptoms, copper colored 

maculopapular rash (including palms and soles), condylomata lata (smooth, 
painless, wart-like white lesions on genitals), lymphadenopathy, patchy hair 
loss

– Confirmable with dark-field microscopy 
– Serologic testing: VDRL/RPR (nonspecific), confirm diagnosis with specific test 

(eg, FTA-ABS) 
– Secondary syphilis = Systemic 

• Treatment – Refer to health department and Penicillin G

AAD



Tinea (pityriasis) versicolor
• Etiology

– Caused by Malassezia spp. (Pityrosporum spp.), a yeast-
like fungus (not a dermatophyte despite being called 
tinea) 

• Presentation
– Hypopigmented, hyperpigmented, and/or pink patches-

Degradation of lipids produces acids that damage 
melanocytes 

– Less pruritic than dermatophytes
– Can occur any time of year, but more common in summer 

(hot, humid weather) 

• Diagnosis – KOH - “Spaghetti and meatballs” 
appearance on microscopy

• Treatment 
– selenium sulfide lotion qhs * 1 week
– ketoconazole shampoo as body wash daily * 1 week, then 

weekly for prevention 
– selsun blue shampoo daily for 2 weeks then weekly for 

prevention 
– Fluconazole 150 mg or 200 mg one time dose, then 

repeat in 1 week



Tinea
• Etiology

– Dermatophytes include Microsporum, Trichophyton, and Epidermophyton. 

• Presentation
– Associated with pruritus
– Tinea capitis - Occurs on head, scalp

• Associated with lymphadenopathy, alopecia, scaling 
– Tinea corporis - Occurs on torso

• Erythematous scaling rings (“ringworm”) and central clearing 
• Acquired from contact with an infected cat or dog

– Tinea cruris - Occurs in inguinal area
• Often does not show the central clearing seen in tinea corporis

– Tinea pedis
• Three varieties: Interdigital; most common; Moccasin; Vesicular type 

– Tinea unguium
• Onychomycosis; occurs on nails

• Diagnosis - Branching septate hyphae visible on KOH prep 

• Treatment – oral and topical antifungals
– Topical azoles, allylamines, butenafine, ciclopirox, and tolnaftate

• Econazole cream - Apply daily for 3 weeks 
– Oral azoles and terbinafine for more severe infections or if the hair follicle is involved 

• Terbinafine 250mg daily  for 3 weeks-4 weeks for corporis, 6 weeks for fingernails, 12 weeks for 
toenails

• Cr and LFT’s at baseline and repeat in 6 weeks



Tinea



Histoplasmosis

• Histoplasma capsulatum
• Mississippi and Ohio River Valleys 
• Pathogenesis 

– Inhalation of bird and bat feces with hematogenous spread
– Skin involvement more common in those with HIV

• Presentation 
– Primary cutaneous chancre with lymphangitis
– Pulmonary manifestations – most common presentation
– Palatal/tongue ulcers, splenomegaly 

• Diagnosis via urine/ serum antigen

• Treatment – Refer to ID - Itraconazole or amphotericin B



Sporotrichosis
• Etilology

– Sporothrix schenckii
– Endemic to Central/South America and Africa

• Presentation 
– Lives on vegetation 
– When spores are traumatically introduced into the skin, typically 

by a thorn (“rose gardener’s disease”), causes local pustule or 
ulcer with nodules along draining lymphatics (ascending 
lymphangitis) 

– Disseminated disease possible in                                            
immunocompromised host 

• Diagnosis – Clinical, biopsy and tissue culture

• Treatment
– Mild cases 

• Itraconazole 200mg daily until 2-4 weeks after resolution
– LFTs at baseline then check periodically

• Potassium iodide
– Severe case – Refer to IF - amphotericin B in                                      

disseminated disease 



Herpes Simplex
• Herpes virus infections (HSV1 and HSV2) of 

skin can occur anywhere from mucosal 
surfaces to normal skin

Pts often say they have reoccurring zoster on the body somewhere

• Herpes simplex virus-1 
– Respiratory secretions, saliva Gingivostomatitis, keratoconjunctivitis, herpes labialis, herpetic 

whitlow on finger, temporal lobe encephalitis, esophagitis, erythema multiforme
– Most commonly latent in trigeminal ganglia 
– Most common cause of sporadic encephalitis, can present as altered mental status, seizures, 

and/or aphasia
– Treatment - valacyclovir

• Episode - 2gm q12hr * 1 day
• Suppression - >1 month – 500mg daily   

• Herpes simplex virus-2 
– Sexual contact, perinatal Herpes genitalis
– Most commonly latent in sacral ganglia
– Presentation – Painful punched out erosions and vesicles
– Diagnosis – Clinical or Viral culture, PCR, or Tzanck smear
– Treatment – valacyclovir

• 1st episode – 1 gm q12hr for 7-10 days
• Recurrency 500mg q12hr for 3 days
• Suppression 1 gm daily  



Thank you


	Uncommon Rashes Referred to Dermatology
	No conflicts of interest�No disclosures  
	Learning Objectives
	Pruritis
	Slide Number 5
	Pruritus�Treatment
	Pityriasis Rosea
	Pityriasis Rosea
	Stasis Dermatitis
	Stasis Dermatitis
	Perioral Dermatitis
	Perioral Dermatitis 
	Urticaria
	Urticaria Treatment 
	Urticaria
	Erythema Multiforme Minor
	Erythema Mulitforme Minor
	Erythema Multiforme
	Exanthematous Drug Eruption
	Slide Number 20
	Acute Generalized Exanthematous Pustulosis (AGEP)
	Henoch-Schonlein Purpura
	Henoch-Schonlein Purpura
	Pyoderma Gangrenosum 
	Pyoderma Gangrenosum 
	Bullous Pemphigoid
	Bullous Pemphigoid 
	Dermatitis Herpetiformis
	Dermatitis Herpetiformis
	Systemic Lupus Erythematosus
	Systemic Lupus Erythematosus
	Systemic Lupus Erythematosus
	Subacute Cutaneous Lupus
	Subacute Cutaneous Lupus
	Dermatomyositis
	Dermatomyositis 
	Alopecia Areata
	Granuloma Annulare
	Granuloma Annulare
	Infectious Disease
	Impetigo
	Impetigo
	Streptococcal Infectious�Erysipelas
	Syphilis
	Tinea (pityriasis) versicolor
	Tinea
	Tinea
	Histoplasmosis
	Sporotrichosis
	Herpes Simplex
	Thank you

